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= Tubos de Acero n_..m México, S.A.
— . m : m q _m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
- {52} 229989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 223 9591120 fax
Date/Dia:  20/09/2006
Customer f Cliente: PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer's Order { Cliente Orden - [tem N* Custemer’s Reference [ Referencia del cliente Manufacturer's Works Order N*  Cenfirmacién de Venta
092336/01
Manufacture Process { Proceso de fabricacian. Product Type / Tipo de producic. Surface / Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. teel Grade / Grado de acers. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADC NORMAL
Dimensions / Dimensicres. Length / Lo 3 Quantity / Cantidac 13 Pecs/pz . Nominal Weight / Peso Nominal
219.10 X 12.70 MM 6.00 / 6.50 MTS ) 64.64 RKG/M
8 5/8 X 0.500 INCH 19.70 / 21.30 FT ) . ik ) 43.43 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition So Test U.T.s. Y.5
Condicion de |a probeta Dimensiones de |z probeta temp Unit / Unidad [ ; Eiongatiori
HeatN* | Samplen*f Ls TT | Type Size Area Temp. JKG/MM2 KG/MM2 uTs Alargamiente
: Caolada N° | Muestra N° Tipo Ori Tamafio Seccitn de Eul 0.5% .
mm mm2 ensayo Required/Requeride Regquired ! Reguerido Reguired % in 2 inches
TMin: ThMin: hhin % = AP
Thax: Thax:
i LMin: 29.50 LMin: 42.18 Max Okt
o LMax: LMax: %
29679 J15925 B | AR |Str | L | 37.60 x 12.60 §476.43 RT 32.11 49.10 0.65 42
29679 15926 B | AR |Str| L §38.10 x 12.80 }490.50 RT 31.36 49.20 0.64 42
o ion of the ple I Localizacion de la B: Body | Cuerpo RIU: Upset | Recalque HT: Heat Treatment / Tratamiento Térmico
Tre: Specimen with heat treatment at laboratory | Prabeta tratada en laboratoric NT: Normalized and Tempered | Normalizado y Revenido QT: Quenched and Tempered | Templado y Revenido
N: Normalized { Narmalizado A: Annealed | Recocido SR: Stress Rellef { Relevado de Esfuerzo AR: As Rolled | Sin Tratamiento
Str: Strip specimen { Rectangular Rou: Round bar specimen | Cilindrica T.5.: Tubular Strip | Segmento Tubular Ori: Orientation / Orientacion
L: Longltudinal f Longitudinal T: Fransverse | Transversal RT: Room Temperature | Temperatura Ambiente EUL: Extension Under Load Method
UTS: Uitimate tensile strength [ Resistencia Max: Maximum | Maximo Obt: Obtained [ Obtenide Y.5.: Yield strength | Fluencia
Logitudinal Minimum { Minime Lengitudinal LMax: Longitudinal Maximum [ Maximo Longitudinal TMin: Transverse Minimum | Minimo Transversal TMax: Transverse Maximum | Maxime Transversal
Min: Minimum | Minimo
i in with the spacification and maelsihe requirements in all respacis. This certificate is issved by & computarized Systern and it s valid with slectronic signature, On the original certificats ihe trade-mark gresn colored
ing upon himsell e responsipiiry for any unlawful or not aliowed use. Any ion andfor i willl ber 1o°the law
de acusrde con fa especificacén de referencas y satsface los corespondientas regue: o5, Este certificado se emite mediante un s compuianzado y &5 viloo can slactrdnica:” En el certificads original af fagotipo
_ DICA 7?7 040




q = qm Tubos de Acero de México, 5.A.

Krm 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

¥ (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1120 fax

06031559 2/4

pate/Dia:  20/09/2006

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ftem N° Customer's Reference | Referencia del cliente Manufacturer's Works Order N* [ Confirmacion de Venta
092336/01

Manufacture Process / Procesc de fabricacidn. Product Type ! Tipo de producio. Surface / Superficie,

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Marmas o especificaciones. Steel Grade | Grado de acers. Ends / Extremos. NORMAL BEVEL

API SL/ASTM AlO06/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1955-A895/99%9B B/X42 PSL1 BISELADO NORMAL

Dimensions | Gimensiones. Length / Longitud. Quantity / Cantidad 13 .m_ﬂm\UN Momiral Weight / Peso Nominal

219.10 X 12.70 MM 6.00 / 6.50 MTS : 64.64 KG/M

8 5/8 X 0.500 INCH 19.70 / 21.30 FT 43.43 LB/FT

| HARDNESS TEST / ENSAYOS DE DUREZA ]

{ Through Wall Hardness / Dureza en el espesor 1
Heatf Colada: Required /Regueride HRC Heat/ Colada: Required fRequerida  HRGC
29679 Min. Max. 22.00 29679 Min. Max. 22.00
Sample / Muestra 15925 [End / Ex {sample / Muestra 15926 |End / Ext:
Quadrant Aver CQuadrant Aver
Cuadrante 1 2 3 From | Var Cuadrante 1 2 3 Prom | Var
1 OD/DE §75.5 [78.3|79.6 |79.5 1 QDIDE 75.7(76.9|75.7|76.1
Unit / Unidad MWIC 76.3 [77.8|75.6 |76.6 Unit / Unidad MWIC 79.1(77.7|75.8|77.5
HR DD 79.2 |76.3]|78.4 |{78.0(2.9 HRb 1DID! 78.8|75.6(79.1177.8|1.7
Pipe N / Tubo N°: frs: = |77 A2 Pipe N° / Tubo N°: {Ls: 2 |rr: 22
Min: Minimum [ Minimo 1DIDI: § | Di 1 Dia Interno Ls: L ion of the ple /L lizacién de la muestra  Tre: Specimen with heat treatment at laboratory [ Probeta tratada en laboratorio
Max: Maximum [ Maximo Aver.: Average B: Body / Cuerpo NT: Ne lized and Tempered | Normalizado y Revenido A: Annealed | Recocido
ODIDE: Outside Diameter | Diametro externo Prom.: Promedio RiU: Upset! Recalque QT: Quenched and Tempered | Templado y Revenido SR: Stress Relief | Relevado de Esfuerzo
MWIC: Mid Wall ! Centro Var.: Variation | J___u:.w.m.m&_.. HT: Heat Treatment | Tratamiento Térmico N: Normalized / ZQde_._.m.nrmc AR: As Rolled / Sin Tratamiente  QIT: Quenched | Templad
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat M° "] Sampie N° Flattening Test
Colada N® | -Muestra N® Ensaye de‘Aplasiamiento

29679 |15925 GOOD/BUENO
29679 |15926 GOOD/BUENO

This is to certify that the products described hera in were manufactured, sampled, tested, andior insps d in with the ifi

refarenced and mesets the requirements in ail respects. This cedificate iz issued by a computarized systam and it is valid with electronic signature. On the originel centificete the frade-mark green colored
Tanars' is stamped . In case the owner of tha originel certificate would ralease a copy of it, he must attest its conformity 1o the original one, taking upon himself the msponsibility for any untawful or not allowed use Any aiteration andior falsification will be subjected to the law.
This centificate is nol a decaration of origin nar may it be usad as a deciaration of origin.

Este documenie cenifica que los produsios d itos aqui fuaron ma

. probados yio i ionados de acuerdo con la especificacion de refarancia y satisf los requerimientos. Este cenificace se mediante un sistema computarizade y s viico con firma elecimnics. “En el

Tenaris (verde) aslé imprese en 2 hoja. En caso deque el

=da origingl el jogolipy

_ BICATTT 040

del certificado una

pia dei mismo, debera garantizar & conformidad con e orginei, y 56 hace responsable por cua:

juier veo ilegal o indepo. Cualquier alteracion wio falsificacidn serd sujeta a la ey,
Este cortificadn no es, m pueds ser usado, como una declaracien de origen.
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CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1120 fax

06031559 3/4
Date/Dia: MD\_O@\MOOQ

Customer [ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer's Reference [ Referencia del cliente Manufacturer's Works Order N°* { Confirmacién de Venta
092336/01
Manufacture Process / Procesa de fabricacion. Product Type [ Tipe de producto. Surface f Superficie.
SEAMLESS HOT ROLLED LINE PIFPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade |/ (Grado de acero. . Ends / Exremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SAl06/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions § Dimensiones. Length / Lengitud. Quantity [ Cantidad. 13 .vﬂm\ﬁuﬂ . Mominal Weignt [ Pesg Nominal
219.10 X 12.70 MM 6.00 / 6.50 MTS - 64.64 KG/M
8 5/8 X 0.500 INCH 19.70 / 21.30 FT ; ) ) 43.43 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % [ Composicion % )
c Mn 5i Cr Mo s P Ni v Cu Al Sn As Nb Ti Ca B N 51 52 . 53
X 100 X 1000 X 10000 X 100

Heat H Max] 28 135 40 is 30 30 | 400 B8O 400 40 15 ico
Colada Min 29 | 10
Sample N* |P Max] 28 | 135 40 | 15 | 30 30 | 400 | 80 | 400 40 15 100
Muestra N*° Min 29 10
29679

00001 H 17 68 29 & 2.2§ 2.3 i0 60 a 180 21 i1 4 o Q0 ig 4] 60 4] 33.2 o

15925 |4 ie 65 28 5 1.7 3 10 60 4] 178 is 10 4 4] [+ 26 @ 22 v} 30.6 o

15926 P 16 66 29 5 1.74 2.4 11 60 1] 180 18 10 4 4] Q 21 1] 17 Q 30.7 4]

H: Heat | Colada P: Product | Producto _

S1:SUMA Z¢m+<+.3 52:5UMA Mo+Cr+Ni+Cu+V S53:5UMA Nb+V

HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion Timel Tiemeo Results / Resultado
Unit/f Unidad. Valuel Valor Seconds / Segundos

PSIT 3000 5 Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZ

Manufactured by / Fabricado por. TAMSA

Steel making process / Fabricacidn de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Horno de Arco

This is to ceriify that the oroducts described nere in were manufaciured, sampled, tested, andfor insg im0 ac ance with tha i i and meats the requiements in all respects. This certifi

& 15 issued by a computerized systerm and it is valid with electronic signatare, On 1he ariginal certificata-the trade-mark green colonad

Tanaris' is stlamped. Ir case the cwner of the oy cartificate would rajlease a'copy of it, e must attes! its conformity to the original one, tak:ng vpon himsed 1ne respansil

for any unlawful or not sllowed use. Any alerstion andior faisfication will be subjected io the law

This carificate is not & daclaration of crigin nor may il be used as & declatation of crigin.

Este documento cartica que los producios descritos aqui fueron manufeciurados, probados yio inspecticnados de acuerds con la especificacion de raferencie y satisface los cor rey Eze cartif == amite madiante un sistama compitarizadn y £s vilido can firma electrinica  En ef certificade onginel e lgatips

Tanaris {verde} estd impreso en I8 hoja  En caso de que 8i poseeder del centificado entregue una fotocopz del misme, deberd gerantizar fa canformidad con el onginal, y se hace responsable por cuglquier usa itegel o indebide  Cusiquieraliemeitn yio falsificacstn sard sueta a ie lay.

Este cerlificado no 85, ni pusde ser usado, como una declaracidn de origen _ DICA 777 02 0




E———— = Tubos de Acero de México, 5.A.
== m:mq_m Km 433.7 Carr. México-Veracruz
_ Via Xalapa
{91697) Veracruz, Ver. México
- {(52) 229 989 1100 te
CERTIFICADO DE PRUERBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1120 fax
06031559 474
pate/Dia:  20/09/2006
Customer [ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’'s Order / Cliente Order - item N* Customer's Reference { Referencia del cliente Menufacturer's Werks Order N° [ Confirmacion de Venta
092336/01
Manufaciure Process /| Proceso de fabricacion, Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API SL/ASTM Al06/ASME SAl06/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions { Dimensiones. Length / Longitud, Quantity / Cantidad. 13 Pcs/p=z . . Naminal Weight / Peso Nominal
219.10 X 12.70 MM 6.00 / 6.50 MTS _ 64.64 KG/M
8 5/8 ¥ 0.500 INCH 19.70 / 21.30 FT ) . o . 43.43 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Eléctrico-Horno de Afinacidn-Magquina de Colada Continua. Acero calmado con aluminio.
Material free from Mercury contamination / Material libre de contaminacidn de Mercurio
Not repaired by welding / No reparade por soldadura

Heat Treatment / Tratamiente térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructive. Satisfactory / Satisfactorio
Inspection methed / Método de inspeccidén SR-4 - EMI - FLVI - MPI -

MATERIAL DE ACUERDC A NACE MRO175-2003
TAMSA REF: 642175

GG

TAMSA QUALITY DEPARTMENT SIGNATURE

#

: / i
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Cluaiity System Certified h

N® 110850

This is 1o certify that the producis described here in were manyfaciured, sampled, wstod, andfer i d in with the specification raf and meets the reguirements in m__.\muuaﬂ_u This certificate is ssued by 3 computerized system and it is valid with slectronic signature, Gn the original certificate the trade-mark green colored

Tenaris! is stamped. In case the owner of the ¢ ai centificate wauld release & copy of i, he must attest its conformity to the oniginal ona, taking upon himsaif tha respensibility for any unlawful or not allowed use  Any ateravor andfor falsification will be subjecied to the faw

This cartificate is not a-daclaration of o

used 25 & declarztion of argin

Este documenic certifica que los producios dasenios agul fusren manud, dos, ins yio inspeccionades de acuerde con fa especificacicen de ref is y satisface fos

R Este cenificadn se emite madianta un sistema compuiarizade y es vilido eon firma alectrénica.  En el cenificade orginal 8l logotipa
Tenaris (varde) asté impresc en [a heja. En ceso de que el poseedor del certificado entregue una fotocopia del nisme, deberd garantizar la conformidad cor el original, y 56 hace responsable por cuaiguier uss ilegal o indebida  Cualquier aiteracién o falsificaciin serd sujews a la ley.

Este certificado no es, ni puade sar usado, come una declaracdn de origen _ DICA 77704 0|




